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No.: RZUN2018-0865 Page 2 of 14 Pages
Type/Model:

Name of samples: Power Bank MPO5MA TS5k MPOSMA

Feah 4 PR #3) JE MPOSMA 3,7V 5000mAh 18,5Wh Input:5V 1A
Output:5V 2,1A(Total)

Appearance: Navy&Green&Red Trade mark:

FEab AL 5B (&R (&AL Fitr: GP

Commissioned by: GPI International Limited

RALHAL: -

Commissioner address: 7/F, Building 16W, 16 Science Park
West Avenue, Hong Kong Science Park, New Territories,
Hong Kong

ZFR Al BRI EROGE T 16 958 7

Classification of test: Commission Test Quantity of sample: 43 cells
R 5] ZEFEIHA FESR R 43 s

Tested according to: Sample identification:
WAz tE: ST/SG/AC.10/11/Rev.6/Section 38.3 FEMARIRT 5 c1#~c43#

Means of receiving: Submitted

Receiving date: by commissioner

BB, 20180111 BERETR: LIk
Completing date: Test item: 8 items
SERHH: 2018-02-09 MR H . 8 1

Test conclusion:
I 25 18

The Power Bank submitted by GPI International Limited are tested according to Section 38.3 of the sixth
Revised Edition of the Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.6/Section 38.3). The test items are full items. The test results comply with the relevant
requirements of the standard.

i GPI International Limited 3% [{IF8 3 FEIE, (K30

Approved by: Reviewed by: Tested by:
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Description and illustration of the sample:

ToE it A e k-
The sample’s status is good
FEAPIRI R EF
Test item Sample No. State Remark
W H FEih RS R &I
- 5 at first cycle, in fully charged state
TA-Ts CTH=CT0# | s 2B A W5 4 A ks
at first cycle at 50% of the design rated
5 capacity
T CTIH=CTSHE | 52 75 F e 90 7 P 1 5 ]

AEN 50%

at first cycle, in fully charged state

H— A S A e A R RS
T.7 after fifty cycles ending in fully charged
c20#~c23# | state -
TS 8 R R A ) e 4 T R RS
at first cycle, in fully discharged state
H— AN S I e A O BIRES
T.8 after fifty cycles ending in fully
c34#~c43# | discharged state -
3 TN T HUBC A s A O IR

c16#~c19#

c24#~c33#

Description of the sampling procedure:

HURERE PP R Ui B

Description of the deviation from the standard, if any:
I RSB bR T 35 ]

Remarks:
Uk

Throughout this report a comma is used as the decimal separator.

AR BLE S AU NS

The Power Bank submitted by GPI International Limited are single cell batteries. According to the
standard, a single cell battery is considered a “cell” and shall be tested according to the testing
requirements for “cell”.

GPI International Limited T2 )8 2l HREZ BBt Bt . AR ARVE SR, B e Es i Bl R ]RGS, 2]
AR LI S g0 B SR AT 3

LTC-R-4279-UN38.3-A1
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Photos of Samples and Labels/## & B8 F & niR

Single Cell Battery /*¥fHE i (MPOSMA 3,7V 5000mAh 18,5Wh

Input:5V 1A Output:5V 2,1A(Total))

Model No. MPOSMA Input: DC 5V=1A Output: DC 5V=2.1A(Total) 3.7V 5000mAh/18.5Wh Made in China 201712

Model No. MPOSMA Input: DC 5V =1A Output: DC 5V=2.1A(Total) 3.7V 5000mAh/18.5Wh Made in China 201712

Model No. MPOSMA Input: DC 5V =1A Output: DC 5V=2.1A(Total) 3.7V 5000mAh/18.5Wh Made in China 201712

LTC-R-4279-UN38.3-A1
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Photos of Samples and Labels/#f & B8 F X AniR

Cell/H#1:ts (5465BOPLH 3,7V 5000mAh 18,5Wh)

ete’s
ataleta N
WOOOOOOT

200" v
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ST/SG/AC.10/11/Rev.6/Section 38.3

Clause Requirements Result Verdict
= FRUEESR WAL R Hse
38.3.4 Procedure/JIli& 5% —
Test 1: Altitude simulation/JI3 1: & EE
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least
six hour at ambient temperature (20£5°C)/ ¥ 8 Al EL B ZE IR )y 20£5°C, KSR
JIRAKRT 11,6kpa FIAEEHIEAF AT 6 A/
Requirement/f5EE 3K : The samples
1 Cells and batteries Mass loss limit: <0,1% /¥ & i B2k cl##~c10#
<0,1% No leakage, no
38.3.4.1 2 Open circuit voltage not less than 90%, The requirement vgntlng, no P
. ; ; disassembly, no
relating to voltage is not applicable to test cells and )
. . rupture and no fire/
batteries at full discharged states. G2y cti~c ORI
B U A T e R SR T I R P B IR R 90 % JETE | e e Tk
s S b e e GRS K
SRANIE H 58 A A58 L R L AT RS o L TR, TR
3 No leakage, no venting, no disassembly, no rupture and | D) & JE% kI %
no fire FEah (AL ROGIRW. ToHER. ok, JomZeel
o N The data see
BIHKIBRIR table /4% 1.7 1
Test 2: Thermal test/#li&, 2: Fppds
Test cells and batteries are to be stored for/ i 77 ik 261440 F »
1 one temperature cycle: 72+2°C(6h) —-40+2°C(6h) /— IR G A 72+2°C(6h)
—-40+2°C(6h)
2 The maximum time interval between test temperature extremes is 30 minutes/ii
i 4% 5 f K B) B IR ] /9 30min
3 This procedure is to be repeated 10 times/=# & 10 k&
4 after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20£5°C)/JE¥F45H )G, HIALTE 2025°C I N i E 24 /N,
38.3.4.2 | Requirements/fx:Zisk The samples P
1 Cells and batteries Mass loss limit: <0,1% /¢ & fi &4 | C1#~c10# :
<0,1% No leakage, no
2 Open circuit voltage not less than 90%, The requirement | Venting, no
disassembly, no

relating to voltage is not applicable to test cells and
batteries at full discharged states.

FE i 56 J5 T B o S ANMIC T30 B T % i R K 90 % 2
SRANIE F T 56 A e HU I H B AT R

3 No leakage, no venting, no disassembly, no rupture and
no fire

FEG (R BRI o< TR, TR T
KILZ IR

rupture and no fire/
5N cl#~c10#1)
Fean: ol JoHE
A TR TR
AR T KILE

The data see
table1/44 W% 1

LTC-R-4279-UN38.3-A1
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ST/SG/AC.10/11/Rev.6/Section 38.3

Clause

B

Result

Requirements

PRAEELR

Verdict
HE

38.3.4.3

Test 3: Vibration/#lli& 3: #&3)

1 Cells and batteries are firmly secured to the platform of the vibration machine /i
ANFI R A M 2 ARSI G (BT L

2 The vibration :a sinusoidal waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15 minutes/{F % LAIE5Z a0, Ll 7Hz
WA 200Hz, SRJEAERCDRIE] THZ A—AMEFR, — DMEIRRREE 15 408 i 2o
MABI&

3 the logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of
1 g, is maintained until 18 Hz is reached, The amplitude is then maintained at 0,8
mm (1,6 mm total excursion) and the frequency increased until a peak
acceleration of 8 g, occurs (approximately 50Hz), A peak acceleration of 8 g, is
then maintained until the frequency is increased to 200 Hz/*t $d1550v: M\ 7 26T
BEORFF 1gn R R INIR BE B RIS 18 2%, AR IRIETRIFLE 0,8 22K (R mts
1,6 22K JEEGIIAR BB B LR 8g, (FIRLN 50 ##22) , HEAMNE
PEQRFFLE 8gn HEIHAIGINE] 200 #2%

4This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /LAY )1 o —ANJ5 [ A 20 A T BLRE AR
P, WA S A=A FAR R B 5 1 EAEER 12 4k, BT 3 AN, 3R 9 b
B o

Requirements/Fx ik Bk The samples
1 Cells and batteries Mass loss limit: <0,1% /& Fi &5k Cl#~c10%

<0 19 No leakage, no
<0,1% i

2 Open circuit voltage not less than 90%, The requirement ;iesnalsr;%mbly 22

relating to voltage is not applicable to test cells and
batteries at full discharged states.

i i85 T 2 U B AN TSR T 6 1) 90 % , it 2L
SRANE FH 58 4056 H I s R LS

3 No leakage, no venting, no disassembly, no rupture and
no fire

Fedh Cladt) NJEH. T oMiR. BRI E
KGR

rupture and no fire/
%5 N cl#~c10#1
Feh: TR oAk
ENIPR N £
AR TG KA

The data see
table1/%4fE L3 1

LTC-R-4279-UN38.3-A1
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ST/SG/AC.10/11/Rev.6/Section 38.3

Clause

B

Result

Requirements

PRAEELR

Verdict
HE

38.3.4.4

Test 4: Shock/JR 4: whif

1 Test cells and batteries shall be secured to the testing machine/ A%z [H (14T 4[5
SEATAFA HL ORI L A i R 4 S C AR T o

2 Each cell shall be subjected to a half-sine shock of peak acceleration of 1509,
and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine
shock of peak acceleration of 50g, and pulse duration of 11 milliseconds. /X414~
FLAS LA Dy 1509, B IESZ R Inid e o, ko4t 6 280, KA A 52
K E 50gy, FlKHRFEIT (] 11 ZFP 12 IR 5% ik .

Small batteries shall be subjected to a half-sine shock of peak acceleration of
100850

150g,(or Acceleration(g,)= (
mass

j ,which is smaller) and pulse duration of 6

milliseconds, large batteries shall be subjected to a half-sine of peak

30000

acceleration of 50g, (or Acceleration(gn)= (
mass

] ,which is smaller)and pulse

duration of 11 milliseconds /%45~ it DL (E N 150 g, (B05 (M) s
mass

AMED 92K TE SR O R R Ik 6 S5, TR i 2 12 5 e i
50g, (&5 F@@J*mﬁ¢ﬁ>ﬂ%ﬁ%ﬁﬁﬁm1%@%¥E%%W$c

mass
3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks /44> Fjth Bl H b 4.
ZRAE = A FAR 2 B IR 222 07 L IE TS M &% =y, 6 1R OJT A =K
Mk, RIS 18 .

Requirements/fxifE B3R :
1 Cells and batteries Mass loss limit: <0,1% /£ 5 i &4 2k
<0,1%

The
c1#~c10# :

Acceleration=150g,

samples

2 Open circuit voltage not less than 90%, The requirement
relating to voltage is not applicable to test cells and
batteries at full discharged states.

FE il 56 5 I % v R AN T3 B i Fi R 1Y 90 % MG
SRANE T 58 T80 56 FL I A b R R

3 No leakage, no venting, no disassembly, no rupture and
no fire

No leakage, no
venting, no
disassembly, no
rupture and no fire/
5N cl#~c10#1)
R

VA N £ =150g,

> M NV =S = = 2
ﬁgégﬁéﬂ%ﬁ/& THES . offfk. TR LT E ER. .
fiefs . JoRER AR TG
EHRNE

The data see
table /%4 WL3% 1

38.3.4.5

Test 5: External Short Circuit/§ili® 5 :#}M&FE 5

1The cell or battery to be tested shall be temperature stabilized so that its external
case temperature reaches 57+4 C/{AFFRIRIM R IR EAE 57+4°C, LAMITHEEL
LI RE i AP R IR TR B 57+4°C

2 the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature

LTC-R-4279-UN38.3-A1
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ST/SG/AC.10/11/Rev.6/Section 38.3

Clause

B

Requirements

PRAEELR

Result

Verdict
HE

has returned to 57+4°CLEFF i IE UM /T 0,1Q (R Fa FH E1 B R AT A0 % AE T

Hh IR LR ) 57+4°C 2 5 RFFRLHCIRAS 1 /DI BLE.

3 the cell or battery must be observed for a further six hour for the test to be

concluded,

I ER B I L 2T — 2D SR 6 AN/ RE N S iE .

Requirements/Fri K : The samples
During the test and within six hours after test ,the cells or cl#t~c10# :

batteries

FEMEERE DL 2 J5 6 AN/ Y, LA BRI S

1. External temperature not exceed 170°C
HNEIREAE L 170°C

2. No disassembly, no rupture and no fire.

oAt TN E KGR A

no disassembly, no
rupture and no fire/
45N cl#~c10#11
Fedh: o, ok
KUK TH KR

The data see
table1/%4fE L3 1

LTC-R-4279-UN38.3-A1
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ST/SG/AC.10/11/Rev.6/Section 38.3

Clause

B

Requirements Result

PRAEELR WRLER

Verdict
HE

38.3.4.6

Test 6: Impact / Crush / Jllif 6: #Edv/#H &

P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
firdy CGEMTEAA/NT 18 K1 B F I # i)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
AR RE 1 P B0 L S SR P RS B — AP D B 1

2 A 15,8 mm diameter bar is to be placed across the center of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5¢cm onto the sample./ 4 —HE &N
15,8mm BUREAROS B IR E S, KBRS 9,1kg BRI 61£2,5cm B
PEFETIRE S o

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm % 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact./ #52 fdi (KiAFE, N 5 T 1H (1= TH
AT IR SR IRFE O EAS 15,840,1 2K MR KN EEE . F—MEER

LK.

Requirements/FrifE 5Kk .

1 Cells external temperature not exceed 170°C.Hi:E ok FE i
HAY B e I i P52 S AN 170°C

2 No disassembly, no fire within six hours of this test
RIGLE G 6 AN/ 2 P, HLERT SR A4 HE O N AR RN T
KGR A

N/A

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ B GEJH TR, 284, B M/A 0 i A ER /N T 18 ZKIN BFE i)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below
is reached. / K BB TR FIBTBHE ISP I Z B 5 e, HrRJJEEBETmA, 758
—ANEefil S B REEERLN 1,5 ERAD . BRRRRSEE T, BEFIHBILLF =AE L2

(a) The applied force reaches 13 kN + 0,78 kN. / jiti inft) /735 %] 13 T2F+0,78 T4
(b) The voltage of the cell drops by at least 100 mV,/H1ith [ 1 R 422 2> 100 224k
(c) The cell is deformed by 50% or more of its original thickness./Fi i35 1k 5 46
JEHEH 50% L L.

2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis. /AT BAS S o i M A T 1) — Tt P o 411/ 1T 7 LM MG
SPAH A o [T N DA N 2 ) 7 1 i s

Requirements/FrifE K : The samples

1 Cells external temperature not exceed 170°C.HL B it | c11#~c15#:

1Y i v % T B AN 170°C no disassembly and

2 No disassembly, no fire within six hours of this test no fire/ % % N

RIGHIUT 6 ML, MR Sy SRR | O TH-CISAIHE in:

FRIMGRA Toffte. T KIS
The data see
table2/%4 W3 2

LTC-R-4279-UN38.3-A1
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ST/SG/AC.10/11/Rev.6/Section 38.3

Clause

B

Requirements Result

PRAEELR WRLER

Verdict
HE

38.3.4.7

Test 7: Overcharge/#llif 7: TR H

1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/ Lk 2 5 ilig |47 1) d K282 70 B B IR A ot 7 v
2 The minimum voltage of the test shall be as follows/ Az & /] B 5 A

a) When the manufacturer's recommended charge voltage
is not more than 18V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of
the battery or 22V/ #IR ) FRAEFE 78 i BB AL 18V,
AT /NS H TR R SRS RO A R IIPIE P | The voltage of the
e 22V 2 RN . test is 10,500V, and
b) When the manufacturer's recommended charge voltage | the current is 2,00A
is more than 18V, the minimum voltage of the test shall be | i &% 1y B 5 KN
1,2 times the maximum charge voltage/ WIR/ HIELMITE | 10 500V , 1 % N
AR 18V, AR iR/ S LR RO | AR E K | 2,00A

FHHRR 1,2 5.

3 Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours/20+5C
MFREGREE T, RGHrEE 24 /.

Requirements/Frifk 2R : The samples

. ) - . c16#~c23#:
No disassembly and no fire within seven days of this test no disassembly, no

ARSI P AR S 7 RN, NEMIERIE KA | rupture and no fire/4i
K. 5N c16H#~c23# 1 FE
mhe G A K
ME

For voltage data
before test, see

table 3. / 50 HT L
W 3

38.3.4.8

Test 8: Forced discharge/il]i& 8: &I

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer,

2045 CHMBRIRE T, KR AN B IEFEAE 12V 1 B R IR HE T s soR, St E R
IR i 25 B> RS A FRIAT I T 415 52 B B KT R

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the
initial test current (in ampere)

F5 R AT FEL R YA o e BB I R S b PR B RN D R Y R ORI AT, AR LS
SRR (] N NEE A RERUAIMG R (225 .

Requirements/fr#E 3K %ﬁ;ftﬁ data

No disassembly and no fire within seven days of this test | before test, see table

IR TR RIS E 7 Rl MEmisAes k| &/ PRATHE IR 4

N No disassembly and
FRE. no fire / AR, L&
KILE

LTC-R-4279-UN38.3-A1
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EES I

Important

Lo AR A S BN & B &G AN
The test report is invalid without the official stamp of CVC and Paging seal
of CVC.

2. REARRTEPHWIFEZ, PFEHTHE AR
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AR TCHAEN . BN S N TR
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. ARE ISR
The test report is invalid if altered,

5. RALIAR A A FU, TRk S 2 HR A TR A A By 3R
o
Objections to the test report must be submitted to CVC within 15
days,

6. AR SO IE AL L 75T
The test report is valid for the tested samples only.

7. FPERP RN ATEHE, PERAEL, FPRRANEL,
NIAFR AL
As for the Verdict, “-” means “no need for judgement”, “P” means
‘pass”’ , “F” means “fail” and “N/A” means “not applicable”.

Mo gk PEOTIMTERMEIT R KIE R R % 35

Address: No.3,Tiantaiyi Road,Kaitai Avenue,Science City,Guangzhou P. R.
China.

. 1%(Tel): 020 32293888

f& H(FAX): 020 32293889

HS E 4 i (Post Code): 510663

E-mail: office@cvc.org.cn

http://www.cvc.org.cn

LTC-R-4279-UN38.3-A1



